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History of this test report

Original Report Issue Date: Aug. 08, 2003
m  No additional attachment.

O Additional attachment were issued as following record:

Attachment No. | Issue Date Description
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Certificate No. : F361803

CERTIFICATE OF COMPLIANCE

for

47 CFR, Part 15, Subpart C

Equipment : Bluetooth USB Dongle Class |

Model No. :BU-2050-J
FCC ID. : QQGBU2050
Filing Type : Certification

Applicant . J-THREE INTERNATIONAL HOLDING CO., LTD.

No. 1, Yu 3 Rd., Youth Industrial Park, Yang Mei,
Taoyuan Hsien, Taiwan 324

|HEREBY cerTIFY THAT

The measurements shown in this test report were made in accordance with the procedures given in

ANSI C63.4 - 1992 and the equipment under test was passed all test items required in FCC Part 15 subpart C,
relative to the equipment under test. Testing was carried out on Aug. 01, 2003 at SPORTON International
Inc. LAB.

e T A Ao it =]
Alay CGhun

Manager

SPORTON International Inc.
6F, N0.106, Sec. 1, Hsin Tai Wu Rd., Hsi Chih, Taipei Hsien, Taiwan, R.O.C.
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1. General Description of Equipment under Test

1.1. Applicant

J-THREE INTERNATIONAL HOLDING CO., LTD.
No. 1, Yu 3 Rd., Youth Industrial Park, Yang Mei,
Taoyuan Hsien, Taiwan 324

1.2. Manufacturer

Sameas 1.1

1.3. Basic Description of Equipment under Test

Equipment : Bluetooth USB Dongle Class |
Model No. : BU-2050-J

FCCID : QQGBU2050

Trade Name : J-THREE

Power Supply Type : From System

AC Power Cord :N/A

1.4. Feature of Equipment under Test

Standard Bluetooth: V1.1

Main Chip: CSR BC-02 External Flash

Flash Memory: 8 M Bits

Frequency Band: 2.400GHz ~ 2.480GHz unlicensed ISM band
Spread Spectrum: FHSS (Frequency Hopping Spread Spectrum)
Modulation method: GFSK (Gaussian Frequency Shift Keying)
RF output power: Class |, 0dBm ~ 11.66 dBm

Antenna: Printed Antenna, 0 +/- 1 dBi

Working distance: Max. 100m in free space

Sensitivity: < 0.1% BER at —-80dBm

Power consumption:

-TX Typical: 150

-RX Typical: 80

DC power source: Optional DC power 5V from connected device
I/O Interface: USB 1.1

LED indicator: Single blue LED

SPORTON International Inc. FCC ID.
TEL : 886-2-2696-2468 Page No.
FAX : 886-2-2696-2255 Issued Date

: QQGBU2050
1 20f45
: Aug. 08, 2003
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Channel Frequency Channel Frequency
00 2402 40 2442
01 2403 41 2443
02 2404 42 2444
03 2405 43 2445
04 2406 44 2446
05 2407 45 2447
06 2408 46 2448
07 2409 47 2449
08 2410 48 2450
09 2411 49 2451
10 2412 50 2452
11 2413 51 2453
12 2414 52 2454
13 2415 53 2455
14 2416 54 2456
15 2417 55 2457
16 2418 56 2458
17 2419 57 2459
18 2420 58 2460
19 2421 59 2461
20 2422 60 2462
21 2423 61 2463
22 2424 62 2464
23 2425 63 2465
24 2426 64 2466
25 2427 65 2467
26 2428 66 2468
27 2429 67 2469
28 2430 68 2470
29 2431 69 2471
30 2432 70 2472
31 2433 71 2473
32 2434 72 2474
33 2435 73 2475
34 2436 74 2476
35 2437 75 2477
36 2438 76 2478
37 2439 77 2479
38 2440 78 2480
39 2441

SPORTON International Inc. FCC ID. : QQGBU2050
TEL : 886-2-2696-2468 Page No. 1 30f45

FAX : 886-2-2696-2255
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2. Test Configuration of Equipment under Test

2.1. Test Manner

a. The EUT has been associated with notebook and peripherals pursuant to ANSI C63.4-1992 and
configuration operated in a manner, which tended to maximize its emission characteristics in a typical

application.

b. The complete test system included VIEWSONIC Monitor, LOGITECH PS/2 Keyboard, LOGITECH USB
Mouse, Epson Printer, COMPAQ Notebook and EUT for EMI test.
c. The following test modes were pretested:

Mode 1: CHOO 2402MHz
Mode 2: CH39 2441MHz
Mode 3: CH78 2480MHz

b. Frequency range investigated: conduction 150 KHz to 30 MHz, radiation 30 MHz to 25,000MHz.

2.2. Description of Test System

Support Unit 1. -- Monitor (VIEWSONIC)

FCCID

Model No.

Power Supply Type
Power Cord

Serial No.

Data Cable
Remark

- N/A

: VCDTS21553-3P

: Switching

: Non-Shielded

: SP0O051

: Shielded, 1.7m

: This support device was tested to compy with FCC standards and

authorized under a declaration of conformity

Support Unit 2. -- PS/2 Keyboard (LOGITECH)

FCC ID
Model No.
Serial No.
Data Cable
Remark

tN/A

:Y-SJ17

: SP0054

: Shielded, 1.7m

: This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

Support Unit 3. — USB Mouse (LOGITECH)

FCCID
Model No.
Serial No.
Data Cable
Remark

Support Unit 4. -- Printer (EPSON)
FCCID
Model No.
Power Supply Type
Power Cord
Serial No.
Data Cable
Remark

: M BE58

: SP0041

: Shielded, 1.7m

: This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

- N/A

: STYLUS COLOR S680

: Linear

: Non-Shielded

: SP0048

: Shielded, 1.35m

: This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

Support Unit 5. -- Notebook (COM PAQ)
- N/A

FCCID

Model No.

Power Supply Type
Power Cord

Serial No.

Remark

: Presario 1500

: Switching

: Non-Shielded

: SP0036

: This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID. : QQGBU2050
Page No. 1 4 0f45
Issued Date : Aug. 08, 2003
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2.3. Connection Diagram of Test System

Printer
Monitor Notebook

PS/2 Keyboard

USB Mouse

1. The I/O cable is connected from Notebook to the support unit 1.

2. The l/O cable is connected from Notebook to the support unit 2.

3. The I/O cable is connected from Notebook to the support unit 3.

4. The l/O cable is connected from Notebook to the support unit 4.
SPORTON International Inc. FCC ID. : QQGBU2050
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3. Test Software

An executive program, EMCTEST.EXE under WIN XP, which generates a complete line of continuously
repeating “ H “ pattern was used as the test software.

The program was executed as follows:

a. Turn on the power of all equipment.

The PC reads the test program from the hard disk drive and runs it.

The PC sends “ H* messages to the monitor, and the monitor displays “ H “ patterns on the screen.
The PC sends “ H “ messages to the printer, then the printer prints them on the paper.

The PC sends “ H " messages to the internal Hard Disk, and the Hard Disk reads and writes the
message.

f. Repeat the steps from c to e.

® oo o

At the same time, " csr.exe " was executed to keep transmitting signals at fixed frequency.

SPORTON International Inc. FCC ID. : QQGBU2050
TEL : 886-2-2696-2468 Page No. : 60f45
FAX : 886-2-2696-2255 Issued Date : Aug. 08, 2003



FCC TEST REPORT Report No

.- F361803

4. General Information of Test

4.1.

4.2.

4.3.

4.4.

4.5.

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiag, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055

Test Site No :  COO01-HY, 03CHO3-HY

Test Voltage

110V/60Hz

Standard for Methods of Measurement

ANSI C63.4-1992 for conducted power line test and radiated emission test,
DA 00-705 for test of hopping channel separation

DA 00-705 for test of number of hopping frequency used

DA 00-705 for test of hopping channel bandwidth

DA 00-705 for test of dwell time of each frequency within a 30 second period
DA 00-705 for test of output power

DA 00-705 for test of 100khz bandwidth of frequency band edges

Test in Compliance with

FCC Part 15, Subpart C 15.247

Frequency Range Investigated

a. Conduction: from 150 KHz to 30 MHz
b. Radiation: from 30 MHz to 25,000MHz
Test Distance

The test distance of radiated emission from antenna to EUT is 3 M.

SPORTON International Inc. FCC ID. : QQGBU2050
TEL : 886-2-2696-2468 Page No. 1 70f45
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5. Report of Measurements and Examinations

5.1. List of Measurements and Examinations

FCC Rule Description of Test Result
15.107/15.207 Conducted Emission Pass
15.247(a)(1) Hopping Channel Separation Pass
15.247(a)(1)(ii) Number of Hopping Frequency Used Pass
15.247(a)(1)(ii) Hopping Channel Bandwidth Pass
15.247(a)(1)(ii) Dwell Time of Each Frequency within a 30 Second Period Pass
15.247(b) Output Power Pass
15.247(c) 100KHz Bandwidth of Frequency Band Edges Pass
15.203 Antenna Requirement Pass

5.2. Hopping Channel Separation

5.2.1. Measuring Instruments

As described in chapter 9 of this test report.

5.2.2. Test Procedure

1. The transmitter output was connected to the spectrum analyzer through an attenuator.

2. Set RBW of spectrum analyzer to 100KHz and VBW to 100KHz.

3. The Hopping Channel Separation is defined as the channel is separated with the next channel.

5.2.3. Test Setup Layout

Attenuator Spectrum

Analyzer

EUT

5.2.4. Test Result The spectrum analyzer plots are attached as below

Temperature: 26°C
Relative Humidity: 65 %

Duty cycle of the equipment during the test X 100%

Hopping Channel

Channel Frequency Separation Limits Plot
(MHz) (KHz) (KHz) Ref. No.

00 2402 1004.0000 25 1

39 2441 1000.0000 25 2

78 2480 1004.0000 25 3
SPORTON International Inc. FCC ID. : QQGBU2050
TEL : 886-2-2696-2468 Page No. 1 80of45
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Plot 1 (Channel 00) Plot 2 (Channel 39)

B i ae EEE N ;

i

Plot 3 (Channel 78)
#

L
=T

5.2.5. Test Configuration EUT Operating Condition
The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies respectively.

FCC ID. : QQGBU2050

SPORTON International Inc.
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5.3. Number of Hopping Frequency
5.3.1. Measuring Instruments
As described in chapter 9 of this test report.
5.3.2. Test Procedure
1. The transmitter output was connected to the spectrum analyzer through an attenuator.
2. Set RBW of spectrum analyzer to 100KHz and VBW to 100KHz.
3. The number of hopping frequency used is defined as the device has the numbers of total channel.
5.3.3. Test Setup Layout
Attenuator
EUT | —{ 1 Spectrum
Analyzer
5.3.4. Test Result See spectrum analyzer plots below
Temperature: 26°C
Relative Humidity: 65 %
Duty cycle of the equipment during the test X 100%
Number of Hopping Frequency Limits Plot
(Channel) (Channel) Ref. No.
79 75 1
Plot 1

—

SPORTON International Inc.

FCC ID.
TEL : 886-2-2696-2468 Page No.
FAX : 886-2-2696-2255 Issued Date

: QQGBU2050
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5.4. Hopping Channel Bandwidth

5.4.1. Measuring Instruments

As described in chapter 9 of this test report.

5.4.2. Test Procedure

1. The transmitter output was connected to the spectrum analyzer through an attenuator.

2. Set RBW of spectrum analyzer to 100KHz and VBW to 100KHz.

3. The Hopping Channel bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 20 dB.

5.4.3. Test Setup Layout

Attenuator Spectrum

EUT 4|:|7An alyzer

5.4.4, Test Result See spectrum analyzer plots below

Temperature: 26°C
Relative Humidity: 65 %
Duty cycle of the equipment during the test X 100%

Channel Frequency Hopping Channel Bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.

00 2402 0.2760 1.0 1

39 2441 0.2720 1.0 2

78 2480 0.2810 1.0 3
Plot 1 (Channel 00) Plot 2 (Channel 39)

# s
o L B, - E
- I a, r
ruias Ll '

SPORTON International Inc. FCC ID. : QQGBU2050
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Plot 3 (Channel 78)

X

5.45.

Test Configuration EUT Operating Condition

Same as Section 5.2.5.

5.5. Dwell Time of Each Frequency within a 30 Seconds Period
5.5.1. Measuring Instruments
As described in chapter 9 of this test report.
5.5.2. Test Procedure
1. The transmitter output was connected to the spectrum analyzer through an attenuator.
2. Set RBW of spectrum analyzer to 100KHz and VBW to 100KHz.
3. Setthe center frequency on any frequency would be measure and set the frequency span to zero span.
5.5.3. Test Setup Layout
Attenuator Spectrum
EUT —1__ F—lAnalyzer
5.5.4. Test Result See spectrum analyzer plots below
Temperature: 26°C
Relative Humidity: 65 %
Duty cycle of the equipment during the test X 100%
Channel Frequency Dwell Time Limits Plot
(MHz) (s) (s) Ref. No.
00 2402 0.137432188 0.4 1
39 2441 0.137432188 0.4
78 2480 0.137432188 0.4 3
SPORTON International Inc. FCC ID. : QQGBU2050
TEL : 886-2-2696-2468 Page No. 1 12 of 45
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Plot 1 (Channel 00) Plot 2 (Channel 39)
: "
o rﬂ.l.h"lll.'.'ljl: | [ {1-‘,.‘-5‘;1 | = | ‘1‘.?., "a'"t | =
| _ | . . E o 1
1 - . L ;
t 1 | !. | *
;.”',I,I'I .f..w' 1 .|||.|, ."I'.l' '|!|, ]l o 'JL' il i i A I .jul_l.l ,I-Lr |
:Ji [ & 'Hl Ijlr o 1 ].-11.”11' T '.Jll'r II'J'Il'lb 1

Plot 3 (Channel 78)

#

| P {
‘_1,". | I“"-_Ilull'. .'I_ | r I_llL'I'FPIJL.II :! _'#"‘J‘, L:"Lu
| [

5.5.5. Test Configuration EUT Operating Condition
Same as Section 5.2.5.

5.6. Output Power

5.6.1. Measuring Instruments

As described in chapter 9 of this test report.
5.6.2. Test Procedure

1. The transmitter output was connected to the spectrum analyzer through an attenuator.

2. The center frequency of the spectrum analyzer was set to the fundamental frequency and set RBW to
1MHz and VBW to 1MHz.

SPORTON International Inc. FCC ID. : QQGBU2050
TEL : 886-2-2696-2468 Page No. : 13 of 45
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5.6.3. Test Setup Layout

Attenuator

S

5.6.4. Test Result See spectrum analyzer plots below

Spectrum Analyzer

Temperature: 26°C
Relative Humidity: 65 %
Duty cycle of the equipment during the test X 100%

Channel Frequency Measured Output Power Measured Output Power Limits

(MHz) (dBm) (mWatt) (Watt/dBm )
00 2402 7.52 5.649369748 1W/30 dBm
39 2441 8.85 7.673614894 1W/30 dBm
78 2480 11.66 14.65547841 1W/30 dBm

Plot 1 (Channel 00) Plot 2 (Channel 39)
* ¥
o {

Plot 3 (Channel 78)

b

SPORTON International Inc. FCC ID. : QQGBU2050
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5.6.5. Test Configuration EUT Operating Condition
Same as Section 5.2.5.

5.7. 100KHz Bandwidth of Frequency Band Edges
5.7.1. Measuring Instruments

As described in chapter 9 of this test report.

5.7.2. Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 100KHz with convenient frequency span
including 100 KHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.7.3. Test Result

Test Result in lower band (Channel 00) PASS
Test Result in higher band(Channel 78) PASS

5.7.4. Note on Band edge Emission

The band edge emission plot on page 30. shows 55.72dB delta between carrier maximum power and local
maximum emission in the restricted band (2.4835GHz).
The emission of The maximum

Polarity carrier power field strength in Limit Margin Detector Result
strength restrict band
(dBu VIm) (dBu V/m) (dBu V/m) (dB)
H 98.74 39.17 74.00 -34.83 Peak Pass
H 75.75 16.18 54.00 -37.82 Average Pass
\% 103.21 43.64 74.00 -30.36 Peak Pass
\Y 75.94 16.37 54.00 -37.63 Average Pass

The maximum field strength in restricted band is the emission of carrier power strength subtract to the delta
between carrier maximum power and local maximum emission in the restricted band.

The spectrum analyzer plots are attached as below

Plot 1 (Channel 00) Plot 2 (Channel 78)
@ s
LE] [ 1]
SPORTON International Inc. FCC ID. : QQGBU2050
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Comments  All emissions in those 100kHz bandwidth are attenuated more than 20dB from carrier maximum
power.
5.7.5. Test Configuration EUT Operating Condition

The software provided by client to enable the EUT under transmission condition continuously at

lowest, and highest channel frequencies respectively.

5.8. Test of Conducted Emission

Conducted Emissions were measured from 150 KHz to 30 MHz with a bandwidth of 9 KHz and return
leads of the EUT according to the methods defined in ANSI C63.4-1992 Section 3.1. The EUT was placed
on a nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface cables and
equipment positioning were varied within limits of reasonable applications to determine the position

produced maximum conducted emissions.

5.8.1. Major Measuring Instruments

o Test Receiver (R&S ESCS 30)
Attenuation 10dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

5.8.2. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80

centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connect to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.
e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 KHz to 30 MHz was searched.
h. Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.
SPORTON International Inc. FCC ID. : QQGBU2050
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5.8.3. Test Result of Conducted Emission

*  Test Mode: Mode 1

= Frequency Range of Test: from 150KHz to 30 MHz

*  6dB Bandwidth: 9KHz

*  Temperature: 26°C

- Relative Humidity: 56 %

B The test was passed at the minimum margin that marked by a frame in the following data

Site = COOl=HF
Conditriom ¢ CISPR CLASS-B 2003 2001,/008 LINE
EUT ¢ Blustooth USE Domgle Clasa T
Pomrer r 110V &0M=z
Hodel LI
Hemo r T CHO1
Drar  Limik RPaad Proba Cable
Frag Lawal Limie Lisie Lawal Fastsr Lo®s Dasmsik
HEz ARl 4B dEu™ dEuy o} 1]
1 0.187 d49.45 -4.73 FEFd.18 45.332 0. Lo 0.0Z Arerage
i D.187 51.23 -LZ.PF &4.18 Fl.ll =] 0.0 OF
A 0.I48 3I6.71 <L4.P0 Fl.8L 36.77 2.10 .04 AvsTage
4 Oo,Z48 40,31 =21,.50 &1, 0L <0,17 o. Lo 0,04 OF
2 L.630 3,73 =Ll&, Il 456,00 I¥ I8 . Lo 0.1l ArsTags
& 1. €30 3£ &7 -19 13 E£.00 34 d& (s L ] @.41 QF
T 1.830 33.%4 -1 .76 46.00 3302 o Lo O.1% Awerags
k-] 1.8%30 35.1A -17.82 E6.00 37.9¢ o Lo O.LE QP
k] Z.878  37.20 -1l8.80 E6.00 36.50 [ ] o.z0 QF
10 Z.ETR  3L.23 -1l4.07 d46.00 3L.63 a_ Lo 0. 20 Avarage
11 . 430 3JL.&E3F -14.37 4d6.00 31.22 o.11 0. 30 Average
1z . 430 3IE.TZ -19.Z8 EL6.00 36.31 o.11 0.30 OF
Site 1 COOL-HY
Condicion ¢ CISFR CLASS-E 2003 Z00L/008% KEUTRAL
EUT 1 Blustoath 5B Domgle Clms=s I
FoweE ¢ LADV GOHz
Hodel 1
Hami + TE CH1l
hrer Limat FPand FProbs Cabls
Frag Lesval Limit Line Laval Factor Loss Remsck
HHz AEuT dE AEuT AEuT dE dE
1 O.1l88 48.8F =5.55 F54.I0 48.5% 0.1 0.0 Awernge
= [ ] L . 11.0% &4.Z0 %0, 9% o, 1o 0,0z gF
3 i.247 57.97 -18.2% E£.00 37.58 .1 o.0% §F
i B 247 5d.4d -L1.8€ 46.00 354.2E 0.1 0.0% Awaraga
3 I.&20 33.32 -1Z.68 d46.00 33.11 0.1 0.1l Awerage
& 1.&200 37.4% -18.EL E6.00 37.28 0.1 0.1L OF
T 1.73E 33.64 -1Z.36 46.00 33.4Z 0.1 0.12 AverTnge
[ -] i1.%32 30,38 =17,&2 L6000 3@, 16 o, 1o 0,12 QFr
= . 3d0 34,58 =Zl.42 =400 34,30 o.lz o.ld gQF
1 Z.330 297.3% -lA.6L 46.00 Z97.11 o.12 0.1 Awaraga
11 Z2.&891L 36.3% -19.67 E6.00 35.9% 0.14 0.20 QF
1z Z.&81 30.3E5 -16.6E 46.00 30.01 0.14 020 Awermie
1z 4.430 32F7.32 -18.68 Ee.00 6.8 0.z 0.30 OF
14 4,430 3J1,72 =14.IF 46,00 31.Z n,zo 0,30 AwsThgs
.I‘&‘I'Ht
Test Engineer : <E
Andy Yang
SPORTON Internw...nal Inc. FCC ID. : QQGBU2050
TEL : 886-2-2696-2468 Page No. : 17 of 45

FAX : 886-2-2696-2255 Issued Date : Aug. 08, 2003



FCC TEST REPORT Report No. : F361803

*  Test Mode: Mode 2

= Frequency Range of Test: from 150KHz to 30 MHz
- 6dB Bandwidth: 9KHz

*  Temperature: 26°C

= Relative Humidity: 56 %

Sice 1 COOLl=HY
Comditien 1 CISFR CLASS-D 2003 200L/008 LINE
EUT i Bluseooth TSH Dongle Claas I
Fower 1 l10% &0HE
Model i
Hemo i TX CH3®
Oyver Limiv Read Probs Cable
Freg Level Limic kime Level Facnor Lioss REmATE
=1 dEha dE AR Ay &R dE
1 0. 187 FL.41 =LE. 76 &4.1L7 5l1.IF 0. ko o.oz ap
I |D.LET 4F. 08 =4.IF F4.1L7 4R.7E 0. Lo .02 hv&r-yl|
2 .26k JAF.43 =TI IF HL.TI FIP.IF LI o044 ap
4 D.2EL JI6.ZF ~LE. 43 BL.TI 36.1% 0. L 0.04 Averags
5 L6300 3JG5.T73 <LP.IT7 EH6.00 36, 5T LI o, 1L ap
& L.630 3J0.0E ~<LE.FE 46.00 ZF.HL 0. L 0. 1L Averags
7 L.%30 3JB. 74 =L7.656 56.00 FA.12Z LI o1z ap
| L. %30 3JF.6F =LI. 3L 4.0 3F3.47 0. L 0. 12 Averags
¥ Z.240 JEZ.TL <L IF A6.00  FL. 46 LE 0,15 Averages
1o Z.240 3J7.F1 ~1B.0F EE.0OQ FV.6E LI 0. 15 ap
L1 E.6I0 JZ.TE ~LI3.I4 A4A6.D0  FL. 4T LE 0,17 Average
LT Z.6I0 3J7.F3 =1B.07 Ee.OQ  FV.64 LI o.1% ap
L3 4.33% JI5.24 -Z0. 7 EFE.DD  34.8F LEI ' § o, 30 ap
L4 4.33% IP. 47 =1l6.53 46.00 ZP.0& LI § 0. 30 Averars
Sice t COOL-HY
Coodition : CISFR CLASS-E 2003 200L/005 NEUTRAL
EUT ! Blustooth OSE Dongle Class I
Powmer i 110¥ 6lH=
Hodel 1
Memi i TW CH39
frer  Limit Paad Frobs Cabls
Freg Leswsl Limait Lins Lswrsl Fecktor Loen Fsmark
HHz dEwi? dE dEAi'T [ 1=TLr dE dE
1 0.18E EZ.0% -12.1% &4.2Z5 KE1.897 n.1o 0.0z orp
z Q.L8F 47.I7 =~4.PF F4.ZF 4P.1F n.1n 0.0Z AverTags
a 0,749 40,53 =X1,F4 &1,97F 40,3% 0,10 0,04 QP
& O_.F4% 35.0% -1d6.€8 EL.?TF 34.88 .1 0.04 Averags
£ 0.F7E 36.26 -Z2.1% EB.3% 36.09 0.10 o.07 4P
& O_F7E I£7.3% -Zl.D&e 48.3% IZ7.1& 0.1 0.07 Awarage
T 1.%30 3ZB.EZ0 -17.B00 Ee.OO00 37.9& 0.1lo 0.12 0P
2 1.7300 32Z.77 -13.EF 46.000 3IZ.5F 0.1 0. 12 AveTags
-l Z.30% 37,98 =1@,02 &&,00 37,90 0,12 o,1& OF
14 Z.30% 32.07 -13.9%%F 4@.00 31.7% o. 1 0.1d Averags
11 Z.&E0 37.5%F -lB.4T EE.00 37.EO 0.14 0.1% 4P
1z Z.&20 31.8& -ld.Dd 46.00 E1.6F 0. 14 0.1% Average
i“Ejﬁ'b'f’
Test Engineer : ﬂl
Andy Yang
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* Test Mode: Mode 3

= Frequency Range of Test: from 150KHz to 30 MHz
6dB Bandwidth: 9KHz

*  Temperature: 26°C

= Relative Humidity: 56 %

Sina ¢ CODL-HY
Condicion @ CISFE CLAS3<F Z003 ZO0OL/008 LINE
EOT ¢ Bluenooch USE Dongle Clafa T
Fower ¢ 110% &0Hz
Model ¥
J £ "] ¢+ T CLCHT7E
frer Limat Fend Frobs Cabhle
Freq Lewvel Limic Lime Lewvel Factor — Loss Remark
EBHz dHu db dfull dBuy 5] dE
1 0,180 45 8L -20.1% &5.00 45.6% 0.1 0.0z OF
2 2.18E0 37.8L -18.1% Eg_0l 3IT7.&32 0.10 0,02 Avwayade
3 0,213 «L.70 -21.33% £3.09 41,87 .10 o.0% QP
4 0,13 EF.0L =25.20 £3.00 ET.6@  0.10 0.00 Avsrage
-1 o.288 Z3 . ZI0O -26.B0 LEe_0O0 2Z23.02 0.10 0.0 OF
& 0,283 12,34 -25.65 4600 12.1& o.10 0.0 Avrarage
7 L.1%0 23.0% -22.97 4600 22.84 o.10 0.0% Rirarags
L] L.130 30,17 =Z5.03 S6.00 EH.9@ 0.10 G.0F QF
8 L.ZED ZL.32 -24.08 46.00 Z1.72 0.140 0.0% Average
10 L.Z&D 22.7L -26.23 L&_.00 23.52 o.10 o.0% QF
11 4.480 33.8L -22.1% E&_ 00 33.40 o.11 0. 30 g
L 4,400 Z0.E0 =17.490 46.00 IO, 1F 0 0,11 0,30 Evsrsge
Sine : CO0l-HY
Copdition : CIZPR CLASS-E Z003 Z001/005 HEUTBAL
EOT : Bluerosrh USE Doagle Clasza I
Powar s 110V &0dHz
Model :
Mewo : TX CH7E
DOyee  Limie Faad Proka Cable
Frag Lewel Limis Lins Lewvsl Fastor Loss Rewstk
e ERull [ ABuY Rl [ dE
1 0,150 4% 27 -1&. 63 &&5.00 45 IF a.1a 0.0z aF
2 O.180 S3E. 77 -20.23 E&.00 32E_EE 0. 10 0.02 Avabaga
k| 0,103 40,97 =23, %4 @3.9% 40,058 0,10 0.0F Qp
4 0,18z ZF.0L -1s.3) 52,31 326257 o.10 0,02 RPerage
1 0.217 2804 -24.8% EZX 83 27.9l1 0. 10 0,03 Awataga
W 0,217 4152 =21.41 &E. 93 41.3%  0.10  0.03 Qp
T Z.BE70 3FZ_3% -Z23.01 EE.0O0 FZ_EF a.15 O_Z1L OF
3 2.870 ZE_21 -19.19% S&.00 ZE_4F 0.1%8 .21 RWearaEa
¥ [5.003 2547 -16.53 46,00 Z0.%7 0,20 0,30 hverags |
1n 4. 80 24_L1% -21.El1 E&.00 23 &R 0,20 0,30 gp
1l l&. 1lad 3d_ &2 -25.538 &0.00 33321 0. 30 O.&al QF
L2 L, 140 20,08 =19, 08 50,00 S 44 0,30 0.4 Aversgs

.-&n-ré{
Test Engineer :
Andy Yang

SPORTON Interni =~ 1al Inc. FCC ID. : QQGBU2050
TEL : 886-2-2696-2468 Page No. : 19 of 45
FAX : 886-2-2696-2255 Issued Date : Aug. 08, 2003



FCC TEST REPORT

Report No. : F361803

5.9. Test of Radiated Emission

Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines in

ANSI C63.4-1992. The EUT was placed on a honmetallic stand, 0.8 meter above the ground plane, as

shown in section 4.6.3. The interface cables and equipment positions were varied within limits of

reasonable applications to determine the positions producing maximum radiated emissions

5.9.1. Major Measuring Instruments

® Amplifier
RF Gain
Signal Input

® Amplifier
RF Gain
Signal Input

® Spectrum analyzer
Attenuation
Start Frequency
Stop Frequency
Resolution Bandwidth
Video Bandwidth
Signal Input

® Test Receiver
Resolution Bandwidth
Frequency Band

Quasi-Peak Detector

(MITEQ AFS44)
40 dB
100 MHz to 26.5 GHz

(HP 8447D)
30 dB
100 KHz to 1.3 GHz

(R&S FSP40)

10 dB

1GHz

25 GHz

1 MHz

1 MHz

9 KHz to 40 GHz

(SCHAFFNER SCR3501)
120 KHz

9K-1GHz

ON for Quasi-Peak Mode
OFF for Peak Mode

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID.
Page No.
Issued Date
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5.9.2. Test Procedures

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.

5.9.3. Typical Test Setup Layout of Radiated Emission

Equipment under Test

Antenna

N\

1]

j&<— Testdistance ——>

0.8 M

Ground Plane —\

!

Receiver
TurnTable

SPORTON International Inc. FCC ID. : QQGBU2050
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5.9.4. Test Result of Radiated Emission

- Test Mode: Mode 1

- Test Distance: 3 M

*  Temperature: 26 °C

= Relative Humidity: 65 %

= Emission level (dBuV/m) = 20 log Emission level (uv/m)

* Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission

SiTE : DIACKIZ=-HT
Comdivion @ 3m DICKIZ=-MAT HORIZONTARL
EOT : Elustooth USE Dongle Clasa 1
Powis : FOR H/E
HODEL H
HEKED : T CHOL ZS0ZFH=z
: FIGLE03
Ower Limic Fead Frobe Cable Preanp At Table
Feag Lewval Limiw Lina Leval Facvor Lods Factor Ramark Pos Pow
Iz dBEwWie & dBhal /e a=halr ] dE dE (=3 diag
| &1, 000 JFE . On I = ] S0, 00 5144 ] 2.9 £F 40 OF LG [ ]
2 LF3. 140 2650 -1s.60 H43.50 4l 3¢ 10.4d4 L.37 Ze_27 Teak -—= -
3 ZE&. 250 EZE.TE -17.25 &&.00 40.%8 ll.68 .83 ZE.&0 Paak - ——
hiibe T ACED =Ny
Condition @ Ja UICHDI-MAT HUSLZONTAL
LT 1 Blurkooth USE Donogles Class 1
Power 1 FIE HfB
HuDXL ]
HEED T CHOL S502F=
1 Figlaod
Uoer Lawmat Fumd Frobs Labl= Presaop Rt Tuhls
Freg Lewel Limis Line Lewel Facoor Loss Factor Pemark Pos Fos
FHz dlhsd s il dlhal = lahaly el A1 el (=] e
1 @&, 800 3E.7Td -3.26 4&.00 4589 l4.5Z 3.8L ZT_LE TPaak - ——
F &0, SO0 9 D L1l.1Ll a0, 00 40 L% L, L% .84 2.0 Peak
3 FF1.400 3IE_I0 -10.80 H45.00 3IT.&8 19.EZ E. 72 2Z7.71 Teak -—= -
SPORTON International Inc. FCC ID. : QQGBU2050
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Fite : O3CHO3-HY
Condition : 3m 03CHO3-MAT WERTICAL
EUT : Bluetooth USE Dongle Class 1
Powrer : FOR H/E
MODEL
MEMO : Tx CHO1 Z240:2MH=
: F361803
Ower Limit Bead Probe Cable Preanp Ant  Table
Freq Lewel Limit Line Lewel Factor Lo=zs Factor PRemark Pos Pos
MHz dBuW./ m dBE dBuW/m dBulr dE dE dB CIn de
1 94 530 33.81 -9.89% 43 L0 459 9& .05 1.821 Z£7.01 Feak - -—-
z 119,370 30.10 -13.40 43 50 45 g7 2,95 1.73 E&6.9% Peak —-—= -—=
2 133140 30.19 -13.31 432 50 4465 10_44 1.27 Z6.87 FPeak - -—-
Fite : 03CHO3-HY
Condition : 3m O3CHO3-MAT VERTICAL
EUT : Bluetooth TSE Dongle Class 1
Power : FOR N/E
MODEL H
MEMO  TX CHO1 2402ZMH=z
1 F361803
Over Limit Bzad Probe Cable Preanp Ant  Table
Freq Lewesl Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dBuV/m dB dBuW w dBulr dE dE dE oI deg

1 397300 3.1 -8.88 46.00 46.E5 14.54 3.5l E7.18 Peak -—= -—=
4 EE3.300  33.73 -1lz.27 46.00 35.33 17.74 4. 66 EZ8.00 Peak -—= -—=
3 931.400 324_EE -11.78 46.00 36.68 13 5Z £.73 E7.71 Peak -—= -—=

Fite i 03CHOS-HY
Condition : Swm HORN-ANT-6741 HORIZONTLL
EUT : Bluetooth T3E Dongle Class 1
Power : FOE N/BE
MODEL :
MEMO : TH CHO1 240:=2MHz
: Fagls0s
Over Limit Bzad Probe Cable Preanp Ant. Table
Fregq Lewvel Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dBEu¥,/m dE ABu¥V/m dBEut’ dE dE dE CIl deg
3 484 000 EEZ.29 -E1.01 74.00 E&_48 E8.39 &.32 3E8.18 Peak -—- -—-
4 484 000 432.F1 -10.79 E4.00 4&5.68 E8.39 &.3%2 3B8.18 Awerage -—- -—-
5 &3z 000 E7.17 -l6.83 74.00 E0.4E E8.54 &.40 3E8.19 Peak -—- -—-
& ZE3Z. 000 45,19 -7.81 E4.00 49 44 EFE8_ L4 &.40 38.19 Awerage -—- -—-
7 ZEI6.000 B4 EF -15.78 74.00 E7.1le ES.74 &.52 3EB.E0 Peak -—- -—-
o] ZEI6.000 45 .4F -8.58 E4.00 48.38 E8.74 6.8 3B.E0 Awerage -—- -—-
SPORTON International Inc. FCC ID. : QQGBU2050
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3ite : O3CHO3-HY
Condition : Sm HORN-ANT-6741 HORIZONTAL
EUT : Bluetooth U3E Dongle Class 1
Power : FOR N/E
MODEL
MEMO : T CH39 2441MH=
: F361803
Over Limit Bzad Probe Cable Preanp Ant. Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Femark Pos Pos
MH= dBuW, m dE dBEul/m dBu dE dE dE CIn deg
3 zbzd4.000 Ez.&5l -E1.3% 74,00 EE_ 90 EZ.E1 5.33 38.19% Peak -—- -—-
4 zhzd. 000 3F7.z3 -lée 7?7 bE4.00 40.E5z EZ. L1 633 38,19 Average -—- -—-
E zEFZ.000 3957 -14.43 54,00 4263 EB.6E 547 38,19 Average -—- -—-
& zEYE.000 B304 -E0.9&  Y4.00 E&_10 EZ. 66 647 38_.19 Peak -—- -—-
7 ZE3G. 000 EO_9&6 -E3.04 7400 E3I.F1 EZ. 86 &_53 38_Z0 Peak -—- -—-
=] Ze3g. 000 3F6_0z -17.98 L4.00 3877 EZ g6 6. 53  38_2Z0 Average -—- -—-
Gite 1 O3CHOS-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT : Bluetooth USE Dongle Class 1
Pomwrer : FOR N/B
MODEL
MEHMO : Tw CHO1 240:2MH=
: F3gls503
Ower Limit Bzad Probe Cable Preamp Ant  Tahle
Fregq Lewsl Limit Line Lewal Factor Loss Factor Bemark Pos Pos
MHz dEuV./m dE dBEuV,/m dBEuw dE dE dE CIL deg

1 945,000 64,68 -9 3 T74.00 L5368 36.86 13.06 38.9Z Peak - -
4 7945 000 47 .21 -6.7% E4.00 36.E1 3F6.86 13,08 38.3E Awerage - -

Site : 03CHOS-HY

Condition : Swm HORN-ANT-6741 HORIZONTAL

EUT i EBEluetooth USE Dongle Class 1

Power : FOR N/BE

MODEL H

MEHMO : T® CHOL 240ZMH=
: F3els0s

Ower Limit Bead Probe Cable Preanp Ant Table

Fregq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos=s Pao=s
MHz dBuV/m dE dBul/m dBuly dE dE dE Ccm deg

1 o764 000 £7.z83 -e.7EZ T74.00 E0O.30 33,51 14.4F 35.55 Peak -—- -—=
Z 0 97gd4_ 000 45 822 -4 17 L4 .00 32350 28_.E1 14_ 47 3I6. 5L Awverage -—- -—=
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Sice T DACKHDA-HY
Comdicion : Ja HORK-ANT-E741 HORIZONTAL
EUT : Bluetopth USE Dongls Clazs L
Poesr : FIR M/
MODEL H
ME¥ED r T CHOL Z4021800=
: Fl&Laga
Owmr  Lamit Faad Frobs Cable Pressp fre Tabls
Fredg Lewel Limit  Line Lewel Feccor — Loss Facoor Remark Pos Fos
18z dihif e dll dihalfim ddhalf dll Al dll =] deg
1 ‘|12£EE.IIIEI Th.&2 -3.3 M™M.00 EF 26 B, 94 17.832 40.01 Peaak 104 1==|

& TLEGEE. 000 EO.ME =D, 64 54,00 I G0 J0 B4 1T.00 40,01 Average - e

Sice : DACKIZ-HY
Condivion : 3u HRIFK=-ANT=6741 VTERTICAL
EOT : Eluetooth USE Dongle Claga |
Powe T : FOR N/E
HODEL H
HERD : T¥ CHOL ZS0EHE=z
: F3ELE03
Ower Limit Fead Feobs Cable Preanp et Table
Fradq Lewval Limi®r Line Lewal Feecor  Leds Pactor Remark P Pos
¥EHT BV R 8 dBul/m aBul = dE dE = deg
1 LESE, 000 4087 =Z5.33 4,00 L& 00 25,78 4,08 20, 0% Fesk = ==
2 1555.000 33.0L -20.53 54.00 40.42 25.75  4.8% 3B.0F Average -— —
5 ZEIZ.000 EE.®L -15.1% 74.00 GSZ.06 28.54 6.40 3B.15 Feal -—- —
£ 2032.000 4T.LE -£.B4 54.00 E0.4l 28.E4 £.40 3B.L9 Avarage 103 £g
ToOZE40, 000 S5 02 =L0, L0 4,000 E0.RE 20,59 G40 20, LY Peak - =
B ZEd3.000 45.04 -8.%6 54.00 48.21 28.59 &.43 3815 Average -— —
5 255,000 E7.LL -l6.83 74.00 &0.05 28.74 6.52 SE.Z0 Peak -—- —

L ZEMG. 000 464 =736 4,00 46 E0 0.4 €. 5% J0.Z0 Average - -
Ll ZEd4. 000 5530 -18.70 T4.00 EE.OL ZB.EBF E.60  3E.I0 Feak - -
iz Z&da. D0 43.38 -L0.EZ E4.00 4E.05% ZH.ED &.60  3E.ID Lirarage - -

Sive ¢ DACKO3-HY

Condition : Ja HIFEN-ANT-6741 YERTICAL

EOT ¢ Blusrsorh UYE Dongle Claszs |

Power : FOE N/E

MOLEL H

HMEKD : T CHOL Z40zMEH=
: Faglaony

Dwae Limiw Faad PFrobe Cable Preasp At Tabla

Freg Lewvel Limit Lins Lewvel Factor Losx Factor Kemark Pom Pox
e dBuil /e B fBulie aRulr -] dE =13 = g

1 AS0E. 00 5T 4T -L&.53 T4.00 Sd_ZE F3.03 .05 3E.25F Feak - -
2 agls. 00 4E.E0 -8.50 EB4.00 42.31 33.03 2,08 SE.55% Lrarage - -
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Fiva ¢ DACKEO3-HT
Condivion @ ja HIPK-AKT-6741 VERTICAL
EOT : Elusrogeh TEE Dongle Clazs 1
Pawar : FIE N/E
HOLEL H
HE¥D : T CHOL zZ40zMEH=
= FiGlani
Owar Liwmie Famd Froba Cable Preaasp Art  Tabla
Frag Limnra | Eimits Limn= Lewal Factor Lose Factor Esmsrs PFom Forx
HEz dBull e a8 d3ullfe aaulr o] dE: 4dE (= dag
1 TEALl. DO Ed_4d -3, 58 T4.00 Ed_ 35 365 .54 12.6L 3ZI5 .07 Feak —— —
2 7Edl. 000 ESO_E5B -3.42 GS4.00 &40_ 50 35.54 1Z.861 3507 Afarage —— —
Jine i DGECHO3-HT
Condivion : Ja HIFN-ANT-6741 VERTICAL
EOT : Bluerooch USE Dongle Class 1
Pawar : FIE N/E
HODEL H
HEKD : TH CHOL Z40z¥H=
= FiGlani
Owar Limiec Famd Froba Cable Praasp Ant Tabla
Frag Limnra | Eimits Limn= Lewal Factor Lose Factor Esmsrs PFom Forx
e dBull /e a8 dBullfe aBulr o dE: 4dE (= dug
1 BETE. MO0 EE_FE ~T7T.0E .00 EZ_BF FR.OE 13.7E IT.T7F Feak — ——

2 BETE. D0 45.TE -4.24 G54.00 3FE.EE FE.05  13.78  IT.TE Avearage —— —

Jina ¢ DECHO3-HY

Condivion : ja HIFK-ANT-6741 ¥ERTICAL

EOT : Bluerooch USE Dongle Class 1

Poear : FIR N/E

HOLIEL H

HE¥D : T CHOL zZ40zMH=
i FaGland

Owar Limie Pand Proba Cablae Preasp Arme  Tabla

Frag Limnra | Eimits Limn= Lewal Factor Lose Factor Esmsrs PFom Forx
HEz dBull e a8 d3ullfe aaulr o] dE: 4dE (= dag

L fLEZ1T.0QO FOOLT -3.83 .00 EZ.FF FP.1lE 17.4% IF_4Z Feak —— —
2 Fl2217.000 4911 -4.89 E54.00 Z21_.87 35,18 17.458 3942 Lrearage —— —

»  For 13GHz ~ 25GHz
Remark: Frequency from 13000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT

Report No. : F361803

B Field strength of fundamental and harmonics

Frequency

Antenna Cable Reading

Polarity Factor

Loss

Limits

Emission

Level

Margin Detect

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uv/m) (dBuV/m) (uV/m) (dB) Mode
2404000 H 2823 621 65.25 - - 99.69  96493.93 Peak
2404.000 H 2823 621 40.27 - - 7471  5438.76 AV
2404000 V 2823 621 6574 - - 100.18 102093.95 Peak
2404000 V 2823 621 41.60 - - 76.04  6338.70 AV.
4804.000 V/H ] P:.%I.(,
7206.000 V/H . PAeI%I.(,
9608.000  V/H . P:il/lf,
12010.000 V/H ] PAe-%I'(,
14412.000 V/H . PAe.%IT.
16814.000 V/H . PAe-?/I.(,
19216.000 V/H . P:.rilll'(,
21618.000 V/H . P:il/lf.
24020.000 V/H ] P:.%I.(,

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer :

Wayne Hsu

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID.
Page No.
Issued Date

: QQGBU2050
1 27 of 45
: Aug. 08, 2003



FCC TEST REPORT Report No. : F361803

Test Mode: Mode 2

Test Distance: 3 M

Temperature: 26 °C

Relative Humidity: 72 %

Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission

SiTE = DICHOZ=HT

Condicion = 3m DICHOZ=-MAT HORIZOMTAL

EOT = Bluetooth USE Dongle Claza |

PoOwET = FOR H/E

HODEL H

HEHKD = T¥ CH3S Z341¥EH=z
= FIGLAO3

Owet Liwmic Fead Frobe Cable Proanp Jee Toble
Feay Leval Limiw Lisia Lewval FasEese Loas Pasear DRaaavl Paa Paa
¥EHz dEuV e L= I C R LR aEhar fuic] dE: AR = Az
a0, B0 el | La, = H0, S0 41 . =6 r L i L, 0y FPeak

i

1
z 245,730 0.6 -l5.e4 4E.00 43.2Z 11.1% .52 ZE.E0 Feak - —_——
3 ZE4. 500 IS &0 -l&.40 4£.00 41.52 11.70 Z.8% IZE6.50 Paak -—= -

Site : MAICHO3-HY
Condition : Ja (GACHOI-MAT HORIZOETAL
EOT : Blueskaotch USE Dengle Class 1
Powar : FOE N/E
HODE H
HEKD : T CH39 Z44i¥Hz
= F3RLlAN3
Ower Limic Fead Frobe Cable Preanp At Table
Frag Lavel Limic Lima Lavel Faooor Loss Pactor DRemark Pos Pos
= dlhev s Bl d3half fm fahatf 3l A L1 1} (=] ey
1 3. 400 3L_37 -l4.63 45,00 42_0d4 12,79 .40 ZE_36 Paak -——= -
2 356,600 S36_48 -9.52 4«&.00 45.&3F la. 52 3.80L ZT_LE Paak = =
3 448, WO I BT =1F 03 44,00 47 54 15 232 3,55 FT 45 Penk
SPORTON International Inc. FCC ID. : QQGBU2050
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Report No. : F361803

Jina ¢ DECHO3-HY
Condivion = Ja GECHOS-MAT VERTICAL
EOT s Bluerooch USE Dengle Class 1
Pawar : FIE N/E
HOLEL H
HE¥D : T CH3% Z4dl¥EH=
= FiGland
Owar Liwmie Famd Froba Cable Preaasp Art  Tabla
Frag Limnra | Eimits Limn= Lewal Factor Lose Factor Esmsrs PFom Forx
Mz dBuiie a8 dBul/ e EEulr L) dE dE = g
1 55,340 3.0 -9 .44 H43.50 EO_LE 9.03 L.7% Z7.01 Feak 100 LZd
2 120,180 29 ZE -l4.24 43.50 44.3% 10,00 L.72 ZE.22 Paak -——= -
| <0 | I -1 e | T | L, e a0, 50 45 CIF L, 4% 2,00 2607 Pesk
3ite 053CHOS-HY
Condition 3m O3CHO3I-MAT WERTICAL
EUT Eluetooth TXE Dongle Class 1
Power FOR N/E
MODEL
MEMO Tx CH39 Z441MH=
F361803
Ower Limit RBzad FProbe Cable Preamp Ant Table
Fregq Lewvel Limit Line Lewel Factor Loss Factor Remark Po=s Po=s
MHz dBul,/m dE dBuW/m dBulr dE dE dE cm deg
1 297,300 33,79 -1F.Z21 4&£.00 4F.92 14,54 3.E1 Z27.18 Peak -—- -—-
z G655k, 400 3EF.16 -13.84 4&£.00 3775 17,75 4_&& ZEB_.00 Peak -—- -—-
3 QZ8.600 33.80 -1Z.2Z20 46.00 36.30 13_52 5.63 Z7.71 Peak -—- -—-
Site o ACMEDa-NY
Comdition [ Ja HIPK-AKRT-G74dl HORILISONTARL
xirr t Bluestooth USE Dongls Cla=zs L
Poneer t FIE H/B
HuDXL B
MEKED t TE CHAY Z840MH=
T Flolaod
et Lamak FEmd Frobs Lable Presap Hrt Takl=
Fred Lewel Limic Line Lewel Faorcor Loss Factor Remark Pos Fos
= dlhev' s Bl dldhalf fm fahalf a3l =l el (=2 ey
E: ZEZ4. D0 EBZ_ &l -Z1.39 .00 EE.2O ZB.EL E.37 ZE.LY Foak —— ——
q ZE24. D0 3T_Z3 -1l&.7T7? E4.00 40.E5E2 28.5 &.39 3B LY Ararage -——= -
5 R e e ] e |- e L+, 40 54, 00 4. 00 FUE 0, ®F 1 B AveTEge
[ ZETZ. OO EZ_O4 -20.5%5 .00 Eg_ L0 ZH.66 .47 3IE_LY Feak -——= -
7 2EIE. DD EQ.2E -23.04 T4.00 EZ.TL 28,88 &.52 3E.Z0 Paak -——= -
[} g el kI 1 [ R | N L3, S4, 00 2N FF 20, Hds G, 50 N, ED ArsTags
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FCC TEST REPORT Report No. : F361803

Sine : DACKIZ=HY
Condivion @ 3a EIFK-AKT-6741 AORIZONTAL
EOT : BEluscooth USE Dongle Claza L
FoweT : FOR N/E
HODEL H
HEKD : T CH3S Za41¥HzZ
: F3IGL803
fwer Limdtc Fead Frobe Coable Proanp Ant Table
Feay Lewval Limie Line Lewval Facwor Lo#® Factor Reaarik Pos Fo@
¥z 4dEui e foc B TR LR ok it fuic] dE i3 (=] dizy
L A006, 000 EB.FL =15, TR 4,00 E4.7L 2E,. 50 S92 040 Pesk mmm ===

2 " 4035000 45 28 -4.1Z F4.00 46.38 FIZ.ER .3 TEAD Averaqge - -

Fine s DACHEI3-HY

Copdition : ja HIEN-ANT-6741 HORIZOHTAL

EOT : Blueroorh U%E Dongle Claszs 1

Powar : FOE N/E

HOLEL H

HMEKD : T CH3% ZadlMEH=
: Fa&land

Ower Limiv Faad PFroba Cablae Preasp Art  Tabla

Freg Lewvel Limis Lins Leswvel Factor Losx Factor Eemark Pom Pox
IEz dBuil/e B2 Eulfie a=ulr -] dE dE (= g

1 TS0 Ed.2F -3.15 T4.00 E4.4Z FE.E6 1I.7E8 ZIF.01 Feak —— —_—
20 7654000 EQ.ZEF -3.77 4000 F5.50 3E.86 1Z.7%  35.01 Avarage - —-—-

Jita : DACHDS=HY
Condicion : 3a HOFK-AKT-6741 HIRIZONTAL
EOT : Elurtooth USE Dongle Claza 1
Fowar : FOR H/E
HODE L :
HEKD : T CH3F Z44FET
: F3GLa03
Oeer Limirc Fead Frobe Cable Preanp dee Table
Frag Lewval Limit Line Lewvel Facter  Loss Pactor Remack Pos Fes
Mz 4B e &8 Ealiim aEhaw a= dE f<1:3 = dag
Lo pp0R, 000 $7.24 =66 74,00 466 ID. 00 14,03 IE.E5 Peak e -

2 f 3.0 ED_4l -3.FF B4.00 FZ.8F 3RO 14.82 ZE.IE Averaqge - —_——
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FCC TEST REPORT Report No. : F361803

Sive i KACHOS-HY
Condivion : Ja HORKN-ANT-6741 HIRIZOETAL
EOT : Bluecoorh USE Donagle Clagzs 1
Power : FOR H/E
HOTEL H
HEKD : T CH3IS ZadliEz
: FIGlanid
Dwar  Limie Faad Proba Cables Praasp ke Tabla
Freg Lewvsl Limis Lins Lewvsl Factor Loss Factor Femark Pom Pox
e dBuif e &8 dEuliE dFulr o] dE =13 (= deg
1 [Lz750.000 TFO.ES -3.41 TF4.00 E3 9% 38,10 17.74 40 24 Peak 127 273 |
2 FlEFHE0. 000 45 &4 -4.36 54.00 33 04 FR.10 17.74  40.Id Avrarags -— -
Sive s CHOS-HT
Condivion : Ja RIFK-ANT-6741 FERTICAL
EOT : Blusrooch UEE Dosvgle Class |
Powar : FOE N/E
HOLEL H
HEKD : T CH39 4dl¥EH=
s FIglan:
Ower Limiv Faad PFroba Cablae Preasp Art  Tabla
Freg Lewsl Limis Lins Leswvel Factor Losx Factor HKemark Pom Pox
e dBuif /e &2 Bulie a=Rulr o] dE =13 = g
1 1550, 00 48_03 -25.57 T4.00 EE 47 25, .73 4.88 ZE_0F Peak -—— —
2 1550, 00 3354 -20.18 54.00 &41.Z8 25.73 4,85 SE.05 Lvrarags -——= -
5 ZEQE. DO EF_ &L -20.35 74.00 EE.2E 28.4d8 &. 386 SE.LS Paak -— -
i ZEDWm, 000 43.0F =10, 90 54,00 46.2%  Z0, 46 &, WE IO LY Avarmgs == ==
7 ZEZ4. 00 E4_20 -13.10 T4.00 Eg 1F Z8.E1 .37 2E.L% Pealk -——= -
3 224 000 44 1% -5 E1 54.00 4748 28.E1 &.30  3E.LS Lrarage -—— —
& EETE. 00 S5 40 =L0. 60 94,00 E0.46 20,66 .47 0. LY Peak -— -
in ZETZ. 000 4508 -8 .54 54.00 4B_LZ ZB. 685 E.4T ZE_L% Kveroge 10%F 1la
1l 263000 EE_O5 -18.95 74.00 ET.S5F 28, Ea &.58 3E.Z0 Paak -——= -
LE E430, 000 44.74 =8, 36 S4.00 47 52 20,04 & 50 30 E0 Avermge - =
13 ZEE4 00 EF_2Z -Z20.88 .00 EE_2E ZR. 01 E.&T 2E.I1 Peak —— ——
Ld ZEEa. D0 41_TE -1lZ2.25 E4.00 4d_ZE 29.01 E.ET  3ZE.I1 Avrarage -— -
Sive i KICKD3-HY
Condivion : Ja BIEK-ANT-6741 FERTICAL
EOT : Blusrooch UEE Dosvgle Class |
Power : FOE N/E
HODEL H
HEKD : T CH39 z@dl¥E=
5 F3Gland
Dwae  Liwie Faad Proba Cable Praasp Ae Tabkla
Frag Lewsl Limis Lins Leswvel Factor Loss Factor Eemark Pom Pox
e dBuif /e &2 Bulie a=Rulr o] dE =13 = g
1 724,000 EE_4l -15.53 T4.00 EER_Le FZ. A3 2.1 2E.Z6 Pealk -——= -
2 0 3924.000 4E.TE 5,22 E4.00 4E5_EF 3243 9,18 3E.ZE Avarage —— ——
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Site : DACKOZ-HY
Condivion = 3 RIRK-AKRT-6741 VERTICAL
EOT : Bluescoech USE Dongle Claza |1
Fowar : FOR HSE
HOTEL H
HEKD : T CH3S ZS41KHz
: F3sla03
Ower Limic Fead Frobe Cable Preanp Amt Table
Frag Lewval Limit Lins Lewval Fascor  Lesds Pactor Remark Pos PFos
iz dEui e o R TR LHES LicikL i =12 dE =3 Ay
L WEEE. 000 5 EL =0 0@ 94,00 E4.@4 .61 1Z.T70 JF.04 Peak - -

2 " TEZZ.0OO 45827 -4.13 B54.00 3ZIF.E0 FES.61 1I.T0 ZF.0d Averaqges —— —

Sioe T ACKEO3-MY

Comdacion @ Jz HIEK-AKT-E6741 VERTICAL

EOT : Bluetopth USE Deongle Cla=zs 1

Poesr : FOE N/R

MODEL ]

HE®ED 1 TX CHAS 2441z
: Flsleod

Ower  Lumat Famd Frobs Cabls Preasp At Tabls

Freg Lewel Limic  Line Lewel Faocor Loss Factor Remark Pos Pos
18z dihif e dll dihalf e ddhalf = 1] Al dll = deg

1 9218, 000 £7.45% -&.51 T74.00 ED.ZF% ZB.E5S 14.70 3E.35 Paak - -
o8 P00 FO0.4% =3.58 54,00 33,25 0. 0E 14.70 2. 3§ Average - =

Sine s DACHO3-HY

Condivion : ja HIEN-ANT-6741 YERTICAL

EOT : Blueroorh USE Dongle Claza |

Power : FOE N/E

MOLEL H

HMEKD : T CH3% ZadlMEH=
: Fa&laoi

Owae Limie Fasd Proba Cable Preasp hEe Tabkla

Freg Lewvsl Limis Lins Lesvel Factor Losr Factor Eemark Pom Pox
IEHe dBul /e &8 dBull /e aRulr i} dE =1:3 (= g

L "LEZgl3. 0 TOo_48 -3 5 .00 EF.FL FE.FZ  17.84 IF.FF Feak —— —
2 FLEELI. D0 4% &5 -4.35 G4.00 3FZ.88 5E.5E 1T7.84 359,39 Lrarage — ——

»  For 13GHz ~ 25GHz
Remark: Frequency from 13000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
SPORTON International Inc. FCC ID. : QQGBU2050
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FCC TEST REPORT Report No. : F361803

Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uvV/m) (dBuV/m) (uV/im) (dB) Mode
2444.000 H 28.31 6.27 66.77 - - 101.35 116815.37 Peak
2444.000 H 28.31 6.27 42.38 - - 76.96 7046.93 A.V.
2438.000 Vv 28.30 6.26 68.06 - - 102.62 135207.26 Peak
2438.000 Vv 28.30 6.26 42.11 - - 76.67 6815.54 A.V.
4882.000 V/H ) P:_?}_('
7323.000 V/H . PAe_%l,(,
9764.000 V/H . P:?).(.
12205.000 V/H . P:_?/l.(’
14646.000 V/H . P:,il/l.(’
17087.000 V/H ) P:il/lf,
19528.000 V/H . PAe.?/l.(’
21969.000 V/H . PAe_?/l.(,
24410.000 V/H ) P:_?}_('

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer :
Wayne Hsu
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FCC TEST REPORT Report No. : F361803

*  Test Mode: Mode 3

- Test Distance: 3 M

*  Temperature: 26 °C

= Relative Humidity: 72 %

= Emission level (dBuV/m) = 20 log Emission level (uv/m)

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m Thetest was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission

Fite 1 O3CHO3-HY
Condition : Sm 03CHO3-MAT HORIZONTAL
EUT : Bluetooth T2E Dongle Class 1
Power : FOR N/B
MODEL H
MEMO i T CHTS Z450MHz
: F3681803
Ower Limit Bead Probe Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Remark Po=s Po=s
MH= dBuW./m dE dBuVW m dABuY AR AR dE Cm deqg
1! &l.8&0 35.56 -4.44 40.00 S&.10 5.03 1.51 27.038 Peak 100 u]
4 £45.730 30.8Z -15.18 46.00 43.68 11.16 £.58 Z6.60 Peak - -
3 Z65.980 E9.6% -16.31 46.00 41.21 11.&9 £Z.69 Z&.60 Peak - -

ACIED3-HY

Condation [ Ja WICHUI-MAT HORLZORLAL

i z Blustooth USE Dongle Clas=zs |

Power t FIE H/B

MulEL ]

MEED o TE LY SS50UMH=
t Flslaod

hrer Lzmat Femd Frobs Cable Prescp it Tak:l=

Fereg Lewsl Limic Lime Lewel FoctCor Loss Factor Remark Fos Fos
| dbhs S el Ahalf e eahatl 3l =10 =l [ e

1 343,400 .20 -l1.10 <&£.00 4E.EF 1. T3 .80 ZE.2E Paak - ——
H b E R i B T 8,04 4,00 45,78 14,854 2,88 EF. LD Fesk
E; 430,500 3_TE -L1.25 4&.00 4F.4F 15.07 .84 ZT.ZEE Feak - ——
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Sive s DACHO3-HY
Condivion : Ja O03ICHOS-MAT VERTICAL
EOT : Blueroorh USE Dongle Clasza |
Paisar : FIE N/E
HOLIEL H
MEKD : T CHTE Z4800MH=
: FIGlE03
Owae Limire Faad Froba Cable Preasp A Tabla
Freg Lewvel Limit Lins Lewvel Factor Losx Factor Kemark Pom Pox
e dBuif /e 8 dBulfie dFulr o] dE =13 (= deg
1 S4. 260 24_ZF -3.27 42,50 ED_4Z2 .04 L.72 2Z7.01 Pealk -— -
2 120,450 2982 -13.68 43.50 &44.23 10.01 L.80 ZE.32 Paak -——= -
k- L3, 330 0 0E =LE. @4 43,50 4532 10,45 L.0&  ZE.07 Pesk - -
Sine : DACHIZ=-HY
Comdivion = 3a DICHOZ-HAT VERTICAL
EOT : Bluscooth USE Dongle Claza L
Powex : FOR N/E
HODEL H
HEKD : T CHTE ZS80KHzZ
: FIELE03
Ower Liwdrc Feod Frobs Cable Proamp Art Toble
Fray Lewval Limit Line Lewvel Faccor  Leds Pactor Rasark Fos Pea
IHz dBuif e [ i F LS d=halr ] dE e1:3 Lo ] Ay
L 43, Ay I 0 =11, L1 &d, 00 45 54 LELTE D40 Z4.06 Pesk - ==

z 256,600 ZFe_ &0 -2.40 H4£.00 4E_TE  14.EZ .51 IT.L1lE Peak —— —_—
I 43&. 5800 3E5.51 -l0.19% 4&£.00 44.E5L 15.14 .54 ZT_3E Paak —— —_—

Sive i GCHOS-HT
Condivion : ja BIRK-ANT-6741 HORIZONTAL
EOT : Bluerooch UEE Dosgle Clasza |
Powar : FOE N/E
HOLEL H
HEKD : T CHTE z480MEH=z
s FIGland
Ower Limiv Faad PFroba Cablae Preasp Art  Tabla
Freg Lewsl Limis Lins Leswvel Factor Losx Factor HKemark Pom Pox
e dBull/s 8 d8uli/m asulr foic dE f=1:3 (= deg
1 1080, 000 3I5_E5 -34.45 7T4.00 EL_42 Z4.27 4.0z 4A0_LT Peal - —
2 1060, 00 ZE_2d -2E.76 EB4.00 4011 24,27 4.03 40017 Lrarage - ———
1 LA, 00 2B, 50 =34, 80 94,00 E£0.97T I4, 80 4,84 40,31 Feak - ===
4 1155 00 2% 758 -24.25 54.00 41.22 24,60 4. 24 4l 31 Everoge —— ——
£ 1374.000 4026 -33.04 74.00 5191 25.03  4.5L 4049 Peak _— —
[ 1374, 600 34, 87 =010, 43 84,00 45 EF IS, 03 4,50 40,49 hvarmgs = ==
7 1556 00 42_EE =-ZF1.45 74.00 EZ_EF ZE. 78 4.8% 4AD.&E Pealk —_— ———
& 1856, 00 35_&2 -18.38 &54.00 45.&d4d 2578 4.89 4dD.€E Avrarags - —

Ll ZEDE. DD 45,27 -28.13 74.00 EL.TT ZB.TT &.83 4l.Z0 Paak - -
L 606, 000 4L.07 =LI. % §4.00 4697 I0.T? 6.5 4L.Z0 Average - -
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Site : DACHOS-HY
Condicion : 3a RORK-ART-6741 HORIZONTAL
EOT : Blustooth USE Dongle Clasza L
Powver : FOR W/E
HODE L :
HEKD : TX CHTE ZS80KHz
: F3GLA03
Ower Limic Fead Frobe Cable Preanp drt Table
Frag Lewval Limie Line Lewal Feeesr  Lods Pactor DResask Pas Tad
Mz dFui e a8 Euliim a=aw a= dE dE =] dig
L 4Pds, 000 F5. 5 =L0. 45 74,00 ES.GZ 32,28 P14 42,56 Peak e -

Z APEA. D0 4AE.4F -8.55 E4.00 4E_EZ F3I.EE .14 AZ.EE Aversqge - ——

Sioe T ACHEOA-NY

Comdation @ Jz HIEK-ANT-6741 HORIZONTAL

EOT r Blustopth USHE Dongle Cla=zs |

Poesr : FOR N/R

MODEL ]

MEIED r T CHTR 2400080z
r Flsleod

Ower  Lamat Femd Frobs Cables Preasp At Tabls

Fraedq Lewel Limic Line Lewel Facocor Lisz Factor Remark PFos Fuos
18z dihi s dll Al e ddhalf .= 1] Al dll on deg

1 TE9a. 000 ET7.94 -l&.08 400 ED.Td 35,68 12,75 4I.Zd Peak - -
&0 Vi, 000 FO.PF =301 54,00 43.7% . é6 1Z.TE 43,34 Average 10 o

Sive i KICHOS-HY

Condivion : Ja BIEK-ANT-6741 HORIZONTAL

EOT : Bluerooch TEE Domgle Class |

Powar : FOE N/E

HOLEL H

HEKD : T CHTE Z480E=
: FI&Land

Dwae Limiw Faad PFrobe Cable Preasp At Tabla

Freg Lewvel Limit Lins Lewvel Factor Losx Factor Kemark Pom Pox
sz dBuifie &8 dBul/m dull o] dE dE = deg

1 FFFE. M0 Sl 4F -LZ.EZ T4.00 AT LE FR.0 14.8F 3ZIF.ED Feak —— —_—
200 8958 000 4% 55 -4.15 G54.00 3ZE.EZ OFR.00  14.83 359050 Avrarage - -
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Sive ¢ DECKO3-HY

Cordivion = 3m HIFN-ANT-6741 HORIZONTAL

EOT : BEluecootch USE Dongle Claza L

FoweT : FOR N/E

HODE L 1

MEKQ : TX CHTE Z580MH=z
t Fislaol

Owmr Lumit Famd Frobs Cabls Preasp At Tabls

Ferag Lewel Limic Line Lewel Factor Lossr Factor FEemark Fos Fos
e dBulim &8 dBull /e dBulr i} dE =13 (= dag

L LZA78.M0 &4.22 -97.08 74.00 48B3 IP.E3 17.42 40.05 Feak —— -
2 FLELTE.OO 45.3% -4.01 S54.00 ZFF.ZFF FR.I3  1T.4AZ AD.0F Averape —— ——

Site : DACHDZ-HY
Comdivion @ 3a HIRK-AKT=-6741 RAORIZONTAL
EOT : Eluatooth USE Doengle Claza L
Powar : FOR N/E
HODE L :
HEHKD : T CHTE Z3800ST
: Fi6LE03
Oeer  Limic Fead Frobe Cable Proanp Ant Table
Frayg Leval Limiw Lisw Lewval Facecor Lo#s Facwo: Ramack Pas Poa
Hz 4w e &8 dBaliim EBhalr iz 4E b 1:3 o iy
L ovladed, 000 FL.hé =&, L4 V4.00 EE.T4 4,34 10.0L 4310 Pesk i3 143

2 FTlAZEZ.0O0  ED.Ed -3.36 54.00 ZL.EZ O AZ. 34 18,831 AZLEF Averosqge — ——

Bive = ACHIZ=HF
Condicion = Ju HIFK-ART-G741 YERTICAL
EOT = Blustooth USE Doengle Class L
Fowrsr 1 FORE H/B
MODEL :
MEWD = T CHTE ZS80MEH=
5 FAGLAO3
Oear  Liwirc Radhid Frobd Cable Prdamp At Taklé
Feagy Lavel Liwit Line Level Faccor LofF FPactor Ramayl Pog g
e dBuwi o w LU TR dEaly L] dE e1:3 [ Ay
1 1060, 00 4127 32,03 4,00 EF. =24 24,27 4,032 A0 LT Paak — ——
s 1060, 00 Z7_04d —-26. %6 E4.00 35.21 4. 27 A.0F Al LT AT e - —
F 0 LLS0. 000 A5 04 -28,.5%5 T4.00 E6.EF Z4.58 4.23 4030 Paak -——- -
4 1i%0, 00 24.28 —19. 02 G4.00 4647 24,58 AL 23 Al 20 KT e — ——
5 1324000 42 38 -F1.62 TA.00 EF A8 Z4.51 4.43 40 44 Paal -——- -
B 1324, 000 20.0% =23 .51 H4.00 41 0% 24,51 A 4% Al 49 KT e —_— ———
¥ 1454, 00 42.37 -F1. 83 T4.00 EF. 08 25 22 4.6% 40, ET Paeak — ——
& 1454, 000 Z8.3F -26.67 E4.00 25 .05 FE.ZE 4,63 40057 Avarsge -——- -
] 1E8R, (00 48 Z0 =25, .80 74.00 Eg.Z8 25, 72 4,88 Al EE Paak —_— ———
LD 1568, 00 31 M1 -22.8% G4.00 4147 2ZE6.72 .83 Al E6 AT - —
Ll ZEE0. 0600 AE.TE -27.24 TA.00 EF.EZ PE.LE &.14 AL LZ Paak -——- -
iz 2350, 00 2E_2d -1B. M B4.00 42.20 28,12 [T T T A B — ——
LE S2E4Z. 00 A% T -24.530 T4.00 EE. 2L 28,57 .4 4l.Z0 Peak — ——
LE  ZE4Z. 000 3887 -LE, 13 E4.00 45 08 Z8.57 &£.42 4L.20 Aversge -——- -
L7 ZEDS, (00 EQ_ER =23 .42 .00 E&E. 4B 28,77 E.BR  4l.Z0 Paak —_— ———
LB 2E0S, 00 2% . 7L -14. 28 B4.00 45.£L 28,77 ELBE Al 20 Ky de — ——
L ZETO. 000 A% BB -24.42 7400 E5 L6 ZE.%7 &.65 AL Z0 Paak -——- -
0 2ETD, 00 2% 2% —l4.61 H4.00 44.27 28,87 6L AL 20 KT — ——
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Give : DACHD3-HY
Condition = Ja ROPN-ANT-6741 VERTICAL
EOT : Bluerosch USE Dosgle Class 1
Powar : PR N/
HODEL H
ME¥D : T CHTE Z4800E=
: Faslani
Ower Limie Fasd Proba Cable Preasp Rk Tabla
Freg Lewvel Limit  Line Lewsl Factor Loee Factor Hesark Pom Fox
Mz dBui i a2 dEul/e a3l &= dE dE (= g
1 42ER. 000 EB_ZZ -15.68 T4.00 EE 4D 33,34 F.14 4Z.Ee Peak -——= -
2 0 4258 000 4808 -5.5%4 54.00 48 L4 33,34 2.14 42 LE Lvrarage 100 a
Sims T DACHEGI-HY
Condizion : Ja MORM-ANT-E£741 VERTICAL
EOT r Bluetopth USE Dongle Cla=zs 1
Powsr : FIR MR
MODEL H
MEK¥D T TH CHTR 248008z
z FldLegd
Ower Lumit Famd Frobs Cabls Preanp ket Tabls
Freg Lewel Limit  Line Lewel Faccor  Loss FacTor RFemark Pos Fos
3= dihi s dll dihaV e ddhalf L= 1] i dll =) deg
1 T853. 000 ESEE_9T7T -15.03 T4.00 EL_3F 365.73 1Z.9& 42_L1 FPaak —— —
0 THED 00 E0ORD =307 54,00 42 4% 3. TH 13 86 42 L1 Rverags == ===
Sine : DACHDZ-HY
ComdiTion @ 3a RORK-ART=-6741 VERTICAL
EUT : BEluecooch USE Dengle Claaa |
PoweT : FOR N/E
HODEL H
HEKED : T CHTE ZS800EE
: Faslan3
Oeer Liwirc Fead Frobe Cable Proanp Anr Toable
Frag Lewval Limie Line Lewvel Feeesr  Loss Pacetor DResask P e
HEz dBuw e [z o {E LS o ikin i} dE dE =] Ay
1 0074, 000 EL.DT =LT. 00 4,00 47.06 I0. 9T 14,00 39 EL Pesk mmm =m =
2 0 3374 00 EDLEE -3.34 54.00 Ze 4D FB.FY 14.80 3IF_ L1 Average -——= -
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Jive 5 DECHDS-HY

Condivion : ja HIFK-ANT-6741 ¥ERTICAL

EOT s Bluerooch USE Dengle Class 1

Poear : PR N/E

HOLEL H

HEKD : T CHTE Z450MH=z
: FIGlani

Owar Limie Pamnd Proba Cakla Preaasp Are Tabla

Freg Limara | Eimatn Laims Lsval Factor Loxe Fmctor Hemsrk Pom For
HEz dBull e a8 d3ullfe aaulr o] dE: 4dE (= dag

L LEges5. 00 &d 52 -3.48 7T4.00 45 LF FF.17 17.70 4Ll 4AT Feak - ——
2 FlEgES. D0 EQ.4l -3.55 54,00 35,01 35,17 17.70 4147 Ararage - -

FiTe : DACHOZ-HT
Comdivion @ 3m HIFN=ANT=£74]1 VERTICAL
EOT : Blustooth USE Dongle Claza 1
PowsT : FOR H/E
HODE 1 H
HERD : T CHTE Z450MET
: FIRLEDZ
Dret Liwit Fead Frobe Cable Preanp At Table
Feayg Leval Limiw Lise Leval Fasese Lods Pacrar DasarlE Paa Paa
¥EHz dEui e 8 Bl m ikl fuic] dE AR = digy
1 Lad, 0 P2 Ui 1,14 4,00 540 45, 19 L, g 43 54 Fesk 142 114

2 "lLAZF0.000 EDLEER -3 3L 54.00 3L.SF O AZL 1R 18,80 42 14 Averosqge - -

»  For 16GHz ~ 25GHz
Remark: Frequency from 13000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uvV/m) (dBuV/m) (uV/im) (dB) Mode
2478.000 H 28.38 6.31 64.06 - - 98.75  86596.43 A.V.
2478.000 H 28.38 6.31 41.06 - - 75.75 6130.56 Peak
2478.000 Vv 28.38 6.31 68.52 - - 103.21 144710.49 Peak
2478.000 Vv 28.38 6.31 41.25 - - 75.94 6266.14 A.V.
4960.000 V/H . PAe.3/|.<.
7440.000 V/H . P:%E,
9920.000 V/H . PAe_?/l,(,
12400.000 V/H . PA??/I_('
14880.000 V/H . P,E_?/l.(’
17360.000 V/H . PAe.il/|.(,
19840.000 V/H ) PA?,?}_(,
22320.000 V/H . P:,?/l.(’
24800.000 V/H . PAG_?/I.('

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

T el
'

Test Engineer :
Wayne Hsu
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6. Antenna Requirements
The EUT use a undetachable antenna. It is considered meet antenna requirement of FCC.
6.1.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain greater
than 6dBi are used, the power shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6dBi.

6.1.2. Antenna Connected Construction

The maximum Gain antenna used in this product is dipole antenna.
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7. EMI Suppression Component List

No EMI suppression components.
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8. Antenna Factor & Cable Loss

Frequency Antenna Factor Cable Loss Frequency Antenna Factor Cable Loss
(MHz) (dB) (dB) (MHz) (dB) (dB)
30 15.35 1.00 1000 24.30 3.89
35 13.63 1.08 2000 31.10 5.41
40 11.11 1.18 3000 29.60 6.92
45 10.59 1.24 4000 30.80 8.24
50 6.47 1.30 5000 34.20 9.22
55 5.83 1.38 6000 33.30 10.25
60 5.18 1.44 7000 37.80 11.61
65 4.81 1.52 8000 39.40 11.78
70 4.43 1.59 9000 38.40 12.59
75 5.10 1.68 10000 38.90 13.84
80 5.91 1.75 11000 41.10 14.64
85 7.33 1.77 12000 42.70 14.12
90 8.74 1.83 13000 43.90 16.01
95 9.05 1.85 14000 43.70 13.76
100 9.36 1.90 15000 43.40 14.30
110 9.65 2.01 16000 40.90 15.16
120 9.97 2.06 17000 44.40 15.88
130 10.51 2.16 18000 47.10 16.09
140 10.32 2.24 19000 37.60 16.98
150 9.42 2.34 20000 37.30 16.21
160 8.09 2.42 21000 37.00 20.13
170 7.43 2.56 22000 38.00 19.24
180 7.60 2.62 23000 38.70 19.64
190 7.43 2.67 24000 38.60 20.54
200 7.26 2.76 25000 38.90 20.14
220 9.11 2.92 14000 43.70 13.76
240 10.88 3.09 15000 43.40 14.30
260 11.75 3.23 16000 40.90 15.16
280 11.55 3.38 17000 44.40 15.88
300 11.36 3.51 18000 47.10 16.09
320 12.03 3.63 19000 37.60 16.98
340 12.69 3.73 20000 37.30 16.21
360 13.33 4.03 21000 37.00 20.13
380 14.00 4.00 22000 38.00 19.24
400 14.63 4.09 23000 38.70 19.64
450 15.33 4.31 24000 38.60 20.54
500 16.03 4.64 25000 38.90 20.14

550 16.65 5.09

600 17.29 5.49

650 17.64 5.82

700 18.00 5.94

750 18.39 6.16

800 18.79 6.58

850 19.10 6.72

900 19.42 6.81

950 19.58 7.10

1000 19.75 7.41
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9. List of Measuring Equipments Used

Instrument Manufacturer Model No. Serial No. Characteristics Calibration Date Remark
EMC Receiver R&S ESCS 30 100132 |9KHz-2.75GHz | Jun. 12,2003 fggg‘m(\’(’;
LISN MessTec NNB-2/16Z | 2001-008 | 9KHz—30MHz | Apr. 29,2003 fggg‘m(\’(’;
LISN Conduction
(Support Unit MessTec NNB-2/16Z | 2001-009 | 9KHz-30MHz | Apr.29,2003 | (o1 vy
EMI Filter LINDGREN LRE-2060 1004 <450 Hz N/A fggg‘m(\’(’;
EMI Filter LINDGREN N6006 201052 0~ 60 Hz N/A (Ccogg‘l‘cﬂ‘\’(r)‘
RF Cable-CON | Suhner Switzerland | RG223/U CB029 9KHz~30MHz | Jan. 07, 2003 %Sglicﬂ?(?
50 ohm BNC type Conduction
Terminal NOBLE 500hm TMO009 50 ohm Apr. 24, 2003 (CO01-HY)
3m Semi Anechoic | o FRANKONIA | SAC-3M | 03CHO3-HY | 30MHz~1GHz | Jun. 21,2003 Radiation
Chamber eh (03CHO3-HY)
Radiation
Spectrum analyzer R&S FSP40 100004/040 9KHZ~40GHz Aug. 07, 2002 (03CHO3-HY)
Receiver SCHAFFNER SCR 3501 417 9KHz-1GHz | Feb. 20,2003 (Oggﬂggf’;‘n
Amplifier HP 8447D | 2944A09072 |100KHz - 1.3GHz | Oct. 21,2002 (oggﬂgg?:v)
Bilog Antenna SCHAFFNER | CBL6112B 2687 30MHz —2GHz | Dec. 21, 2002 (O?ngﬂgg?:v)
RF Cable-R03m Jye Bao RG142 CBO21 30MHz~1GHz | Jan.02, 2003 (oggﬂgg?:v)
Amplifier MITEQ AFS44 879981  |100MHz~26.5GHz | Aug. 12, 2002 (Oggﬂggfﬁw
Radiation
Horn Antenna COM-POWER AH-118 10094 1GHz - 18GHz Apr. 10, 2003 (03CHO3-HY)
Radiation
Turn Table HD DS 420 420/650/00 0 ~ 360 degree N/A (03CHO3-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Im-4m N/A (03CHO3-HY)
RF Cable-HIGH Jye Bao RG142 CBO030-HIGH | 1GHz~29.5GHz | Mar. 14, 2003 Radiation
: - (03CHO3-HY)
Power meter R&S NRVS 100444 DC~40GHz May 28, 2003 Conducted
Power sensor R&S NRV-Z55 100049 DC~40GHz May 28, 2003 Conducted
Power Sensor R&S NRV-Z32 100057 30MHz-6GHz May 28, 2003 Conducted
AC power source HPC HPA-500W | HPA-9100024 AC 0~300V May 27, 2003 Conducted
Temp. and Humidity KSON THS-C3L 612 N/A Oct. 02, 2002 Conducted
Power meter R&S NRVS 100444 DC~40GHz May 28, 2003 Conducted
Calibration Interval of instruments listed above is one year.
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10. Uncertainty of Test Site

Uncertainty of Radiated Emission Measurement

Contribution P_rob_ab|I!ty 3m
Distribution

Antenna factor calibration normal(k=2) +1

cable loss calibration normal(k=2) 0.3

RCV/SPA specification rectangular 12

Antenna Directivity rectangular 13

Antenna Factor V.S. Height rectangular 12

Antenna Factor Interpolation for Frequency rectangular +0.25

site imperfection rectangular 12

Mismatch

Receiver VSWR I'1=0.09

Antenna VSWR I'2=0.67

Uncertainty=20log(1-I'1*T"2) U-shaped *0.54

combined standard uncertainty Ue(y) normal 2.7

g/l;zsunggigazt(a;;amty for a level of confidence of normal (k=2) 5.4

U=V {(1/2)2+(0.3/2)2+(22+0.52+22+0.252+22)/3+(0.54)3/2}=2.2 for 10m test distance
U=V {(1/2)2+(0.3/2)2+(22+32+22+0.252+22)/3+(0.54)2/2}=2.7 for 3m test distance

Uncertainty of Conducted Emission Measurement

Contribution Probability 150KHzZ — 30MHz
Distribution

Cable and I/P attenuator calibration normal(k=2) 0.3

RCV/SPA specification rectangular 12

LISN coupling specification rectangular 1.5

Transducer factor frequency interpolation rectangular 0.2

Mismatch

Receiver VSWR T'1=0.09

LISN VSWR 1'2=0.33 U-shaped 0.2

Uncertainty=20log(1-I'1*T'2)

combined standard uncertainty Ue(y) normal +1.66

g/l;zsunggzgsce:((a;;amty for a level of confidence of normal (k=2) +3.32

U=v {(0.3/2)2 +(22+1.52+0.22)/3+(0.2)2/2}=1.66
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